
PARTS

South Bend Tools

For Machines Mfd. Since 9/20 Model SB1096

-73-

P A R T S

Tool Box & Accessories

1

2

3

4

5

6

7

8

9

10

11

12

13

14

REF PART # DESCRIPTION REF PART # DESCRIPTION
1 PSB10960001 PLATEN REMOVAL TOOL 8 PSB10960008 PHILLIPS SCREWDRIVER #2
2 PSB10960002 LIMIT SWITCH TIP 9 PSB10960009 FLAT SCREWDRIVER #2
3 PSB10960003 TOOL BOX 10 PSB10960010 WRENCH 8 X 10MM OPEN-ENDS
4 PSB10960004 FELT PAD 37-3/4" X 1-3/4" X 3/8" 11 PSB10960011 WRENCH 12 X 14MM OPEN-ENDS
5 PSB10960005 GRAPHITE PAD 37-3/4" X 3-1/2" 12 PSB10960012 WRENCH 17 X 19MM OPEN-ENDS
6 PSB10960006 DOOR KEY 13 PSB10960013 HEX WRENCH SET 1.5-10MM 10PC
7 PSB10960007 SANDING BELT 37" X 60" 100-GRIT 14 PSB10960014 SANDING BELT 37" X 60" 180-GRIT



-74-

For Machines Mfd. Since 9/20

South Bend Tools

Model SB1096 P A R T S

Sanding Motor System

1101

1102

1104

11051106

1107

1108

1109

1110

11111112

1113
1114

1115

1116

1118

1119

1121
1122

1123

1124

1125

1126

1127 1128

1129

1130

1131

1132
1133

1104

1310

1311

1312

1313

1314

1109-1

1109-2

1310

1310

1307

13011302

1303

1304

1305

1306

1308

1315

1301-1

1316



South Bend Tools

For Machines Mfd. Since 9/20 Model SB1096

-75-

P A R T S

Sanding Motor System Parts List
REF PART # DESCRIPTION REF PART # DESCRIPTION
1101 PSB10961101 MACHINE FRAME 1126 PSB10961126 LIMIT SWITCH MOUJEN ME-8111
1102 PSB10961102 MOTOR MOUNTING PLATE 1127 PSB10961127 LIMIT SWITCH PLATE
1104 PSB10961104 HEX NUT 1/2-12 1128 PSB10961128 HEX BOLT 1/4-20 X 1/2
1105 PSB10961105 BELT TENSION ADJUSTMENT ROD 1129 PSB10961129 FLAT WASHER 1/4
1106 PSB10961106 LOCK WASHER 1/2 1130 PSB10961130 SET SCREW 5/16-18 X 3/4
1107 PSB10961107 HEX BOLT 3/8-16 X 1-1/4 1131 PSB10961131 LOCK COLLAR
1108 PSB10961108 FLAT WASHER 1/2 1132 PSB10961132 FLAT HD SCR M6-1 X 25
1109 PSB10961109 MOTOR 15HP 220V/440V 3-PH 1133 PSB10961133 LOCK WASHER 1/4
1109-1 PSB10961109-1 MOTOR FAN 1301 PSB10961301 BRAKE CALIPER
1109-2 PSB10961109-2 MOTOR FAN COVER 1301-1 PSB10961301-1 BRAKE CALIPER FRONT GUARD
1110 PSB10961110 MAIN MOTOR PULLEY 1302 PSB10961302 INNER BRAKE PAD
1111 PSB10961111 CAP SCREW 5/16-18 X 1-1/4 1303 PSB10961303 BRAKE ARBOR
1112 PSB10961112 LOCK WASHER 5/16 1304 PSB10961304 COMPRESSION SPRING 22 X 25
1113 PSB10961113 KEY 8 X 10 X 75 1305 PSB10961305 BRAKE MOUNTING PLATE
1114 PSB10961114 HEX BOLT 5/16-18 X 1 1306 PSB10961306 FLAT HD SCR 1/4-20 X 1/2
1115 PSB10961115 LOCK WASHER 5/16 1307 PSB10961307 STUD-SE M14-2 X 125, 13
1116 PSB10961116 BRAKE ROTOR 1308 PSB10961308 CAP SCREW M5-.8 X 15
1118 PSB10961118 BUSHING 38 X 80 X 34 1310 PSB10961310 LOCK WASHER 3/8
1119 PSB10961119 V-BELT A71 1311 PSB10961311 HEX NUT 3/8-16
1121 PSB10961121 BRAKE BRACKET 1312 PSB10961312 CAP SCREW 1/4-20 X 5/8
1122 PSB10961122 FLAT WASHER 3/8 1313 PSB10961313 BRAKE CALIPER GASKET
1123 PSB10961123 HEX BOLT 3/8-16 X 3/4 1314 PSB10961314 HEX NUT 5/16-18
1124 PSB10961124 FLANGED BUSHING 2" X 1" 1315 PSB10961315 OUTER BRAKE PAD
1125 PSB10961125 CAP SCREW 1/4-20 X 3/4 1316 PSB10961316 MAIN MOTOR JUNCTION BOX



-76-

For Machines Mfd. Since 9/20

South Bend Tools

Model SB1096 P A R T S

Table Lift System

2406

2331-2
2331-1

2101

2102

2103

2104

2105

2106

2107

2108

2109

2110

2111
2201

2202

2203

2204 2206

2301
23022303

2304

2305

2306

2307

2308

2309

2310

2311
2312

2313

23142315

2316

2317

2318
2319

2320

2321

2322

2323

2324

2325

2326

2303

2307

2317

2327

2328

2329

2331

2332

2333

2334

2335

2336
2337

2338

2339

2340

23412324

2332

2401

2402
2403

2404
2405 2406

24072408
2409

2410

2411

2406

2327



South Bend Tools

For Machines Mfd. Since 9/20 Model SB1096

-77-

P A R T S

Table Lift System Parts List
REF PART # DESCRIPTION REF PART # DESCRIPTION
2101 PSB10962101 ELEVATION SCREW 1 X 5 X 280 2319 PSB10962319 HEX BOLT 5/16-18 X 3/4
2102 PSB10962102 HEX BOLT 5/16-18 X 1 2320 PSB10962320 SET SCREW 1/4-20 X 1/2
2103 PSB10962103 FLAT WASHER 5/16 2321 PSB10962321 HANDWHEEL TYPE-10 165D X 14B
2104 PSB10962104 LOCK WASHER 5/16 2322 PSB10962322 MOTOR MOUNTING PLATE
2105 PSB10962105 LOCK WASHER 3/8 2323 PSB10962323 HEX BOLT 1/4-20 X 1
2106 PSB10962106 HEX BOLT 3/8-16 X 1 2324 PSB10962324 LOCK WASHER 1/4
2107 PSB10962107 ELEVATION SLIDE 2325 PSB10962325 BELT TENSION ADJUSTMENT ROD
2108 PSB10962108 ELEVATION SCREW DUST BOOT 2326 PSB10962326 FLAT WASHER 1/2
2109 PSB10962109 HEX BOLT 5/16-18 X 3/4 2327 PSB10962327 HEX NUT 1/2-12
2110 PSB10962110 LOCK WASHER 5/16 2328 PSB10962328 LOCK WASHER 1/2
2111 PSB10962111 ELEVATION SCREW CHAIN 2331 PSB10962331 MOTOR 1/4HP 220V/440V 3-PH
2201 PSB10962201 NUT HOUSING 2331-1 PSB10962331-1 MOTOR FAN
2202 PSB10962202 COLUMN NUT 2331-2 PSB10962331-2 MOTOR FAN COVER
2203 PSB10962203 THRUST BEARING 51107 2332 PSB10962332 HEX NUT 1/4-20
2204 PSB10962204 EXT RETAINING RING 35MM 2333 PSB10962333 HEX BOLT 1/2-12 X 4-1/2
2206 PSB10962206 SPROCKET 35T 2334 PSB10962334 PROXIMITY SWITCH PLATE
2301 PSB10962301 ELEVATION GEAR BOX 2335 PSB10962335 HEX BOLT 1/4-20 X 1/2
2302 PSB10962302 WORM GEAR 2336 PSB10962336 PROXIMITY SWITCH ETEK PL-05NB-S
2303 PSB10962303 BALL BEARING 6005Z 2337 PSB10962337 FLAT HD SCR M3-.5 X 35
2304 PSB10962304 WORM GEAR BEARING CAP 2338 PSB10962338 HEX NUT M3-.5
2305 PSB10962305 CAP SCREW 1/4-20 X 3/4 2339 PSB10962339 KEY 8 X 8 X 20 RE
2306 PSB10962306 WORM SHAFT 2340 PSB10962340 KEY 4 X 4 X 20 RE
2307 PSB10962307 BALL BEARING 6002Z 2341 PSB10962341 KEY 4 X 4 X 16 RE
2308 PSB10962308 GEARBOX BEARING CAP 2401 PSB10962401 CHAIN TENSIONING BLOCK
2309 PSB10962309 CAP SCREW 10-24 X 5/8 2402 PSB10962402 SPROCKET SHAFT
2310 PSB10962310 HANDWHEEL BEARING CAP 2403 PSB10962403 BALL BEARING 6003ZZ
2311 PSB10962311 CAP SCREW 1/4-20 X 5/8 2404 PSB10962404 SPROCKET 35T
2312 PSB10962312 SPROCKET 25T 2405 PSB10962405 CHAIN TENSION ADJUSTMENT ROD
2313 PSB10962313 SET SCREW 5/16-18 X 1/2 2406 PSB10962406 FLAT WASHER 3/8
2314 PSB10962314 TABLE PULLEY 2407 PSB10962407 HEX NUT 3/8-16
2315 PSB10962315 V-BELT A37 2408 PSB10962408 HEX NUT 5/16-18
2316 PSB10962316 TABLE ELEVATION MOTOR PULLEY 2409 PSB10962409 LOCK WASHER 5/16
2317 PSB10962317 SET SCREW 1/4-20 X 1/2 2410 PSB10962410 HEX BOLT 5/16-18 X 3/4
2318 PSB10962318 LOCK WASHER 5/16 2411 PSB10962411 TABLE ELEVATION MOTOR JUNCTION BOX



-78-

For Machines Mfd. Since 9/20

South Bend Tools

Model SB1096 P A R T S

Conveyor System

3207

3101

3102

3103

3104
3105

3106

3107

3108

3109

3110

3111

3112

3113

3114

3115

3116

3117

3118

3119

3120

3121

3123

3124
3126

3127

3128

3129

3105

3105
3105

3113

3113

3113

3114

3113

3117 3121

3123-1
3123-2

3130

3131

3132

3133

3135
3136

3137

3138

3140

3141

3142

3143

3144

3208

3201

3202 3203
3204

3205

3206

3109A

REF PART # DESCRIPTION REF PART # DESCRIPTION
3101 PSB10963101 CONVEYOR TABLE 3126 PSB10963126 V-BELT 1422V-290
3102 PSB10963102 CONVEYOR BELT 3127 PSB10963127 HEX BOLT M10-1.5 X 25
3103 PSB10963103 GEARBOX MOUNTING BRACKET 3128 PSB10963128 SPEED UNIT BASE PLATE
3104 PSB10963104 CUSHION 10 X 13 X 1.5 3129 PSB10963129 SPEED UNIT COVER
3105 PSB10963105 FLAT WASHER 3/8 3130 PSB10963130 HEX BOLT M8-1.25 X 20
3106 PSB10963106 HEX BOLT 3/8-16 X 1 3131 PSB10963131 INFEED ROLLER BRACKET (RH)
3107 PSB10963107 REAR CONVEYOR ROLLER 3132 PSB10963132 CAP SCREW 3/8-16 X 3/4
3108 PSB10963108 PILLOW BEARING UCF205 3133 PSB10963133 INFEED ROLLER BRACKET (LH)
3109A PSB10963109A GEARBOX REDUCER ASSEMBLY 3135 PSB10963135 CONVEYOR BELT POSITION WHEEL
3109 PSB10963109 GEARBOX REDUCER 3136 PSB10963136 CAP SCREW 5/16-18 X 2
3110 PSB10963110 PLUG BOLT 3/8-16 X 1-3/16 3137 PSB10963137 LOCK WASHER 5/16
3111 PSB10963111 GEARBOX PLUG 3138 PSB10963138 HEX NUT 5/16-18
3112 PSB10963112 PILLOW BEARING UCF205 3140 PSB10963140 CONVEYOR BELT FRONT COVER
3113 PSB10963113 LOCK WASHER 3/8 3141 PSB10963141 PHLP HD SCR 1/4-20 X 1/2
3114 PSB10963114 HEX BOLT 3/8-16 X 1-1/4 3142 PSB10963142 LIMIT SWITCH TEND TZ-5101
3115 PSB10963115 BEARING CAP 3143 PSB10963143 PHLP HD SCR 10-24 X 1-1/2
3116 PSB10963116 IDLER PULLEY 3144 PSB10963144 HEX BOLT 1/2-13 X 3
3117 PSB10963117 HEX BOLT 3/8-16 X 1-1/2 3201 PSB10963201 FRONT CONVEYOR ROLLER SHAFT 
3118 PSB10963118 DRIVE PULLEY 3202 PSB10963202 FRONT CONVEYOR ROLLER
3119 PSB10963119 KEY 7 X 7 X 55 RE 3203 PSB10963203 BALL BEARING 6206-2RS
3120 PSB10963120 HEX BOLT M8-1.25 X 25 3204 PSB10963204 EXT RETAINING RING 30MM
3121 PSB10963121 LOCK WASHER 8MM 3205 PSB10963205 ELEVATION LIMIT BLOCK
3123 PSB10963123 MOTOR 1 HP 220V/440V 3-PH 3206 PSB10963206 CAP SCREW 1/4-20 X 1/2
3123-1 PSB10963123-1 MOTOR FAN COVER 3207 PSB10963207 CONVEYOR FEED MOTOR JUNCTION BOX
3123-2 PSB10963123-2 MOTOR FAN 3208 PSB10963208 FLAT WASHER #10
3124 PSB10963124 LOCK WASHER 10MM



South Bend Tools

For Machines Mfd. Since 9/20 Model SB1096

-79-

P A R T S

Feed Roller

4101

4102

4103

4104

4105

4106

4107

4108

4201

4202

4203
4204

4205

4109

4203
4204

REF PART # DESCRIPTION REF PART # DESCRIPTION
4101 PSB10964101 OUTER PISTON BRACKET 4108 PSB10964108 HEX BOLT 5/16-18 x 1-1/4
4102 PSB10964102 INNER PISTON BRACKET 4109 PSB10964109 LOCK WASHER 5/16
4103 PSB10964103 COMPRESSION SPRING 3 X 15.6 X 57 4201 PSB10964201 PRESSURE ROLLER SHAFT
4104 PSB10964104 PIN 10 X 35MM 4202 PSB10964202 PRESSURE ROLLER
4105 PSB10964105 CAP SCREW 1/4-20 x 1/2 4203 PSB10964203 BALL BEARING 6001ZZ
4106 PSB10964106 HEX BOLT 5/16-18 x 1-1/4 4204 PSB10964204 SHAFT BEARING COLLAR
4107 PSB10964107 HEX NUT 5/16-18 4205 PSB10964205 SET SCREW 1/4-20 x 3/8



-80-

For Machines Mfd. Since 9/20

South Bend Tools

Model SB1096 P A R T S

Sanding Drum

5101

5102

5103
5104

5105

5106

5107

5108

5109

5110

5111

5112

5113

5114

5115

5116

5117

5118

5119

5114

51125114 5113 5119

5109

5201

5202

5203

5204

5206

5211

5203

5301
5302

5303

5304

5305

5306
5307

5205

5309

5310

5311

5312

5313

5314

5315

5316

5317

5318 5319

5320

5321

5322

5323

5324

5108

5108

5321

5325



South Bend Tools

For Machines Mfd. Since 9/20 Model SB1096

-81-

P A R T S

Sanding Drum Parts List
REF PART # DESCRIPTION REF PART # DESCRIPTION
5101 PSB10965101 BEARING HOUSING (RH) 5211 PSB10965211 BRACKET PAD 50 X 53.5
5102 PSB10965102 RUBBER ROLLER 5301 PSB10965301 GRAPHITE BRACKET (MALE)
5103 PSB10965103 FASTENING TUBE 5302 PSB10965302 GRAPHITE BRACKET (FEMALE)
5104 PSB10965104 PILLOW BEARING UCC206 5303 PSB10965303 FELT PLATEN PAD
5105 PSB10965105 SANDING DRUM PULLEY 5304 PSB10965304 PLATEN GRAPHITE
5106 PSB10965106 CAP SCREW 5/16-18 X 1-1/4 5305 PSB10965305 PHLP HD SCR 10-24 X 1/2
5107 PSB10965107 KEY 5/16 X 5/16 X 1-3/16 RE 5306 PSB10965306 GRAPHITE RETAINER PLATE
5108 PSB10965108 LOCK WASHER 5/16 5307 PSB10965307 PLATEN BRACKET
5109 PSB10965109 BALL BEARING 6205-2RS 5309 PSB10965309 LOCK COLLAR
5110 PSB10965110 LOCK WASHER 1/2 5310 PSB10965310 SET SCREW 1/4-20 X 3/8
5111 PSB10965111 HEX BOLT 1/2-13 X 1-1/2 5311 PSB10965311 KEY 5 X 5 X 20 RE
5112 PSB10965112 CAP SCREW 1/4-20 X 1/2 5312 PSB10965312 COMPRESSION SPRING 3 X 27 X 60
5113 PSB10965113 SANDING DRUM BEARING CAP 5313 PSB10965313 PLATEN HEIGHT SHAFT HOUSING
5114 PSB10965114 GREASE FITTING 1/8PT 67.5-DEG 5314 PSB10965314 PLATEN HEIGHT SHAFT
5115 PSB10965115 GREASE FITTING EXTENSION 1/8PT 90-DEG 5315 PSB10965315 HEX BOLT 3/8-16 X 3/4
5116 PSB10965116 BEARING HOUSING PLUG 5316 PSB10965316 FLAT WASHER 3/8
5117 PSB10965117 PULLEY COVER 5317 PSB10965317 CENTERING WASHER 1-1/2 X 10
5118 PSB10965118 PHLP HD SCR 1/4-20 X 3/8 5318 PSB10965318 FIXED HANDLE 3/8-16 X 5/16
5119 PSB10965119 BEARING RETAINING NUT M38-16 5319 PSB10965319 SET SCREW 5/16-18 X 1/2
5201 PSB10965201 BEARING HOUSING (LH) 5320 PSB10965320 GRADUATED COLLAR
5202 PSB10965202 STEEL ROLLER 5321 PSB10965321 HEX BOLT 5/16-18 X 1
5203 PSB10965203 SET SCREW M6-1 X 6 5322 PSB10965322 FLAT WASHER 5/16
5204 PSB10965204 PILLOW BEARING UCC205 5323 PSB10965323 ADJUSTABLE HANDLE 3/8-16 X 1, 2-1/2L
5205 PSB10965205 FIXED HANDLE 3/8-16 X 3/8 5324 PSB10965324 LOCK WASHER 3/8
5206 PSB10965206 HANDLE SCREW 25 X 125 5325 PSB10965325 PLATEN SUPPORT SHAFT



-82-

For Machines Mfd. Since 9/20

South Bend Tools

Model SB1096 P A R T S

Upper Roller System

6115

6326

6101

6103

6104

6105

6106

6107

6108

6109

6111

6112

6113

6115

6116
6117

6118

6119

6120

6121

6122

6123

6124

6125

6126

6127

6128

6129

6130
6131

6132

6133

61346135

6136

6137

6139

6124

6131

6130

6131

6125-1

6130

6131

6132

6115

6105

6108

6111

6131

6116

6131

6131

6114

6201

6202

6203

6204

6205

6206

6207

6208

6203

6204

6208

6205

6310

6302

6301
6303

6304

6305

6304

6320

6322

6323

6324

6326

6322

6327

6306

61306131

6132



South Bend Tools

For Machines Mfd. Since 9/20 Model SB1096

-83-

P A R T S

Upper Roller System Parts List
REF PART # DESCRIPTION REF PART # DESCRIPTION
6101 PSB10966101 SQUARE FRAME 6131 PSB10966131 LOCK WASHER 5/16
6103 PSB10966103 SQUARE FRAME SEAL (RIGHT) 6132 PSB10966132 HEX BOLT 5/16-18 X 3/4
6104 PSB10966104 SQUARE FRAME SEAL (LEFT) 6133 PSB10966133 CAP SCREW 10-24 X 3/4
6105 PSB10966105 FLAT HD SCR 1/4-20 X 1/2 6134 PSB10966134 HEX NUT 10-24
6106 PSB10966106 LOCK WASHER 3/8 6135 PSB10966135 DUST TRAP CONNECTOR
6107 PSB10966107 HEX BOLT 3/8-16 X 1 6136 PSB10966136 DUST TRAP SHAFT
6108 PSB10966108 LOCK WASHER 1/2 6137 PSB10966137 FLAT WASHER 5MM
6109 PSB10966109 HEX BOLT 1/2-13 X 1 6139 PSB10966139 HEX BOLT 5/16-18 X 1-1/2
6111 PSB10966111 CAP SCREW 5/16-18 X 3/4 6201 PSB10966201 UPPER ROLLER MOUNTING BAR
6112 PSB10966112 HEX BOLT M8-1.25 X 20 6202 PSB10966202 UPPER ROLLER
6113 PSB10966113 BELT TENSION AIR CYLINDER 6203 PSB10966203 UPPER ROLLER BRACKET
6114 PSB10966114 LIMIT SWITCH MOUNTING BRACKET 6204 PSB10966204 CARTRIDGE BEARING UCC205
6115 PSB10966115 LIMIT SWITCH MOUJEN ME-8166 6205 PSB10966205 SET SCREW M6-1 X 6
6116 PSB10966116 LIMIT SWITCH TIP 6206 PSB10966206 CAP SCREW 3/8-16 X 3/4
6117 PSB10966117 LIMIT SWITCH MOUNTING BRACKET 6207 PSB10966207 LOCK WASHER 3/8
6118 PSB10966118 AIR FORK JET 6208 PSB10966208 GREASE FITTING 1/4-28, 1/16
6119 PSB10966119 AIR FORK 6301 PSB10966301 OSCILLATION ADJUSTMENT KNOB
6120 PSB10966120 AIR FORK RECEIVER 6302 PSB10966302 ECCENTRIC ROD
6121 PSB10966121 THROTTLE VALVE 6303 PSB10966303 CAP SCREW 1/2-13 X 3-1/2
6122 PSB10966122 THROTTLE VALVE BASE 6304 PSB10966304 FLAT WASHER 1/2
6123 PSB10966123 DIAPHRAGM 6305 PSB10966305 ECCENTRIC CAM
6124 PSB10966124 ALUMINUM DISC HOUSING 6306 PSB10966306 UNIVERSAL JOINT FORK ASSY
6125 PSB10966125 DUST TRAP BOWL 6310 PSB10966310 HEX NUT 1/2-12
6125-1 PSB10966125-1 O-RING 26.7 X 1.78 6320 PSB10966320 ECCENTRIC SHAFT FRAME
6126 PSB10966126 ALUMINUM PLATE 6322 PSB10966322 LOCK WASHER #10
6127 PSB10966127 PHLP HD SCR M4-.7 X 20 6323 PSB10966323 HEX NUT 5/16-18
6128 PSB10966128 LIMIT SWITCH SHUTDOWN BRACKET 6324 PSB10966324 PLHP HD SCR M3-.5 X 12
6129 PSB10966129 HEX NUT 3/8-24 6326 PSB10966326 PHLP HD SCR M5-.8 X 10
6130 PSB10966130 FLAT WASHER 5/16 6327 PSB10966327 OSCILLATION AIR CYLINDER 30 X 4



-84-

For Machines Mfd. Since 9/20

South Bend Tools

Model SB1096 P A R T S

Cabinet Assembly

7101

7115

7103

7104

7105

71067107

7108

7109

7110
7111

7112

7114

7204

REF PART # DESCRIPTION REF PART # DESCRIPTION
7101 PSB10967101 UPPER FRAME COVER 7109 PSB10967109 CABINET ACCESS PANEL
7103 PSB10967103 PHLP HD SCR M6-1 X 12 7110 PSB10967110 FLAT HD SCR 1/4-20 X 1/2
7104 PSB10967104 LEFT DOOR 7111 PSB10967111 DEPTH LIMITER PLATE
7105 PSB10967105 RIGHT DOOR 7112 PSB10967112 LOCK WASHER 5/16
7106 PSB10967106 DOOR LOCK 7114 PSB10967114 LOCK WASHER 1/4
7107 PSB10967107 HEX BOLT 5/16-18 X 3/4 7115 PSB10967115 HEX BOLT 1/4-20 X 1
7108 PSB10967108 FLAT WASHER 5/16 7204 PSB10967204 FLAT WASHER 1/4



South Bend Tools

For Machines Mfd. Since 9/20 Model SB1096

-85-

P A R T S

Electrical Cabinet & Control Panel

8101

8102

8103

8104

8105
8106

8107

8108

8109

8110

8111

8112

8113
8114

8115

8116

8117
8118

8119

8120
8121

8122

8123

8124

8126

8128

8129 8130

8131

8132

8133
8115

8115

8134

8134-1 8134-2

NO NC

1L1 3L2 5L3

2T1 6T34T2

STOP

RESET

9597 98

LR3D325

96

V

Relay

U W

NO NC

1L1 3L2 5L3

2T1 6T34T2

STOP

RESET

9597 98

LR3D07

96

V

Relay

U W

81258115

8128

8129



-86-

For Machines Mfd. Since 9/20

South Bend Tools

Model SB1096 P A R T S

Electrical Cabinet & Control Panel Parts List
REF PART # DESCRIPTION REF PART # DESCRIPTION
8101 PSB10968101 ELECTRICAL CABINET 8119 PSB10968119 FLAT WASHER 1/4
8102 PSB10968102 HINGE PIN 8120 PSB10968120 LOCK WASHER 1/4
8103 PSB10968103 ELECTRICAL CABINET DOOR 8121 PSB10968121 HEX BOLT 1/4-20 X 1/2
8104 PSB10968104 ELECTRICAL COMPONENT BASE PLATE 8122 PSB10968122 STRAIN RELIEF TYPE-3 1/2-13
8105 PSB10968105 HEX NUT 1/4-20 8123 PSB10968123 STRAIN RELIEF TYPE-3 3/4-10
8106 PSB10968106 LOCK WASHER 1/4 8124 PSB10968124 STRAIN RELIEF TYPE-3 1-8
8107 PSB10968107 CONTROL PANEL 8125 PSB10968125 FUSE BUSSMAN KTK-4 4A 600V
8108 PSB10968108 PHLP HD SCR M4-.7 X 8 8126 PSB10968126 AMP METER NONI NI-729
8109 PSB10968109 CURRENT SENSOR NITECH RCT-35 8128 PSB10968128 BUTTON SWITCH YK A600 220V GREEN
8110 PSB10968110 TRANSFORMER SUENN SP-TBS-20350 440V 8129 PSB10968129 BUTTON SWITCH YK A600 220V RED
8111 PSB10968111 CONTACTOR SCHN LC1D40A 220V 8130 PSB10968130 POWER INDICATOR YK A600 220V
8112 PSB10968112 OVERLOAD RELAY SCHN LR3D340 30-40A 8131 PSB10968131 E-STOP BUTTON YK A600 22V 30MM
8113 PSB10968113 FUSE HOLDER SCHN DF101 8132 PSB10968132 WIRE LOOM
8114 PSB10968114 OVERLOAD RELAY SCHN LR3D08 2.5-4V 8133 PSB10968133 CIRCUIT BOARD DP-515
8115 PSB10968115 CONTACTOR SCHN LC1D09 220V 8134 PSB10968134 440V CONVERSION KIT
8116 PSB10968116 TERMINAL BLOCK ENTRELEC M16/12 8134-1 PSB10968134-1 OL RELAY SCHN LR3D325 17-25A
8117 PSB10968117 PHLP HD SCR M4-.7 X 30 8134-2 PSB10968134-2 OL RELAY SCHN LR3D07 1.6-2.5A
8118 PSB10968118 TERMINAL BLOCK ENTRELEC M4/6



South Bend Tools

For Machines Mfd. Since 9/20 Model SB1096

-87-

P A R T S

Belt Oscillation Pneumatic System

IN

9111

9132

9133

9134

9135

9136

9137

9101

9102

9103

9104

9105

9106

9107

9108

9109

9110

9111

9112
9113

9114

9111

9111

9117

9118

9119

9120

9111

9122
9118

9111

9125

9126

9127
9128

9129

9138

9131

9125

9113

9115

REF PART # DESCRIPTION REF PART # DESCRIPTION
9101 PSB10969101 REGULATOR W/FILTER 9119 PSB10969119 STRAIGHT FITTING 1/4N X PT X 90-DEG
9102 PSB10969102 PRESSURE GAUGE 9120 PSB10969120 STRAIGHT FITTING 1/4N X 3/8T
9103 PSB10969103 STRAIGHT FITTING 5/16N X 1/4T BRONZE 9122 PSB10969122 MECHANICAL VALVE SWITCH POSU 1/8
9104 PSB10969104 FLEXIBLE HOSE 8 X 900MM 9125 PSB10969125 BUFFER 1/8
9105 PSB10969105 BALL VALVE 9126 PSB10969126 BUFFER 1/8 PLASTIC
9106 PSB10969106 ELBOW FITTING 1/4T X 1/4T 90-DEG 9127 PSB10969127 ELBOW FITTING 5/16N X 1/8T 90-DEG
9107 PSB10969107 PHLP HD SCR 10-24 X 5/8 9128 PSB10969128 FLEXIBLE HOSE 8 X 700MM
9108 PSB10969108 ELBOW FITTING 5/16N X 1/4T 90-DEG 9129 PSB10969129 FLEXIBLE HOSE 8 X 1400MM
9109 PSB10969109 SOLENOID VALVE AMISCO EVI 1/8 220V 9131 PSB10969131 FLEXIBLE HOSE 6 X 1420MM
9110 PSB10969110 T-FITTING 5/16N X 1/8T X 5/16N MALE 9132 PSB10969132 FLEXIBLE HOSE 6 X 620MM
9111 PSB10969111 ELBOW FITTING 1/4T X 1/8T 90-DEG 9133 PSB10969133 FLEXIBLE HOSE 6 X 560MM
9112 PSB10969112 AIR MANIFOLD 4-PORT 9134 PSB10969134 FLEXIBLE HOSE 6 X 250MM
9113 PSB10969113 STRAIGHT FITTING 1/4N X 1/4T 9135 PSB10969135 FLEXIBLE HOSE 6 X 650MM
9114 PSB10969114 ELBOW FITTING 1/4T X 1/8T 90-DEG BRONZE 9136 PSB10969136 FLEXIBLE HOSE 6 X 300MM
9115 PSB10969115 STRAIGHT FITTING 5/16N X 1/4T 9137 PSB10969137 FLEXIBLE HOSE 6 X 650MM
9117 PSB10969117 FLOW CONTROL VALVE POSU GRO-1/8 9138 PSB10969138 FLEXIBLE HOSE 6 X 1350MM
9118 PSB10969118 STRAIGHT FITTING 1/4N X 1/8T



-88-

For Machines Mfd. Since 9/20

South Bend Tools

Model SB1096 P A R T S

Machine Labels

REF PART # DESCRIPTION REF PART # DESCRIPTION
9201 PSB10969201 MODEL NUMBER LABEL 9209 PSB10969209 220V LABEL
9202 PSB10969202 READ MANUAL LABEL 9210 PSB10969210 RUST PREVENTATIVE HANG TAG
9203 PSB10969203 EYE/LUNG INJURY LABEL 9211 PSB10969211 SOUTH BEND NAMEPLATE 203MM
9204 PSB10969204 PINCH HAZARD LABEL 9212 PSB10969212 MACHINE ID LABEL
9205 PSB10969205 KEEP DOOR CLOSED LABEL 9213 PSB10969213 KICKBACK HAZARD LABEL
9206 PSB10969206 DISCONNECT POWER LABEL 9214 PSB10969214 FRACTION CONVERSION LABEL
9207 PSB10969207 ELECTRICITY LABEL 9215 PSB10969215 AMPERAGE LOAD LABEL
9208 PSB10969208 PLATE PLACEMENT LABEL 9216 PSB10969216 DISPLAY UNIT LABEL

Made in Taiwan to South Bend Specifications

WARNING!!

MFG Date: Serial No:

Sanding Motor: 15 HP, 220V/440V, 3-Ph, 60 Hz
Feed Motor: 1 HP, 220V/440V, 3-Ph, 60 Hz
Table Elevation Motor: 1/4 HP, 220V/440V, 3-Ph, 60 Hz
Full-Load Current Rating: 40.1A @ 220V, 20.1A @ 440V
Drum Surface Speed: 2600 FPM
Feed Rate: 15–49 FPM
Maximum Board Width: 36-1/2"
Maximum Board Thickness: 5-3/4"
Minimum Board Thickness: 1/8"
Minimum Board Length: 14"
Sanding Belt Size: 37" x 60"
Drum Diameter: 4"
Required Air Pressure: 75 PSI
Weight: 1715 lbs.

MODEL SB1096
37" WIDE-BELT SANDER

To reduce the risk of serious injury while using this machine:
 1.  Read and understand owner’s manual before operating.
 2.  Always wear approved eye protection and respirator.
 3. Properly ground machine—connect to permanently grounded metal wiring system or an equipment-
  grounding conductor.
 4. Keep hands clear of moving parts during operation.
 5. Never touch moving sandpaper or conveyor belt.
 6. Never sand more than one board at a time.
 7. Make sure sander is properly assembled, adjusted, and stable before operating. Only operate with doors and 

panels closed and secured.
 8. Be aware of pinch points located at the edge of conveyor and while lifting and lowering conveyor table.
 9. Only remove jammed pieces when machine is stopped and disconnected from power.
 10. Keep all guards and covers in place during operation.
 11. Never allow anyone to stand directly in front of or near outfeed end of machine.
 12. Turn motor OFF, disconnect power, and make sure machine has come to complete stop before changing 

sandpaper or servicing.
 13. Do not wear loose clothing, gloves, jewelry, or other articles that can get entangled. Tie back long hair and 

roll up sleeves.
 14. Do not expose to rain or use in wet locations.
 15. Do not operate under influence of drugs or alcohol, or if tired.
 16. Prevent unauthorized use by children or untrained users; restrict access to machine when unattended.

WARNING!!

INJURY HAZARD
Keep door closed 
while machine is 
operating. 
Disconnect power 
before opening 
door.

EYE/LUNG INJURY 
HAZARD

Always wear ANSI- 
approved safety 
glasses and 
respirator when 
using this equipment.

WARNING!!

INJURY HAZARD
Do not use machine if 
you have not read the 
manual. Visit 
southbendlathe.com or 
call 360-734-1540 to 
get a manual.

WARNING!!

Position of this plate is factory set to 
allow maximum safe sanding depth. 
DO NOT adjust or remove. Failure to do 
so could seriously damage machine.

NOTICE

Press and hold this button for 
10 seconds to switch display 
between metric and SAE units.

NOTICE

AMPERAGE LOAD CHART
Model: SB1096

220V: 25A
SAFE

34A
CAUTION

36A
DAMAGE

11A
SAFE

16A
CAUTION

18A
DAMAGE440V:

Fraction Conversion Chart
Fraction Decimal mm
1/64 0.016 0.40
1/32 0.031 0.79
3/64 0.047 1.19
1/16 0.063 1.59
5/64 0.078 1.98
3/32 0.094 2.38
7/64 0.109 2.78
1/8 0.125 3.18
9/64 0.141 3.57
5/32 0.156 3.97

11/64 0.172 4.37
3/16 0.188 4.76

13/64 0.203 5.16
7/32 0.219 5.56

15/64 0.234 5.95
1/4 0.250 6.35

17/64 0.266 6.75
9/32 0.281 7.14

19/64 0.297 7.54
5/16 0.313 7.94

21/64 0.328 8.33
11/32 0.344 8.73
23/64 0.359 9.13

3/8 0.375 9.53
25/64 0.391 9.92
13/32 0.406 10.32
27/64 0.422 10.72
7/16 0.438 11.11

29/64 0.453 11.51
15/32 0.469 11.91
31/64 0.484 12.30

1/2 0.500 12.70

Fraction Decimal mm
33/64 0.516 13.10
17/32 0.531 13.49
35/64 0.547 13.89
9/16 0.563 14.29

37/64 0.578 14.68
19/32 0.594 15.08
39/64 0.609 15.48

5/8 0.625 15.88
41/64 0.641 16.27
21/32 0.656 16.67
43/64 0.672 17.07
11/16 0.688 17.46
45/64 0.703 17.86
23/32 0.719 18.26
47/64 0.734 18.65

3/4 0.750 19.05
49/64 0.766 19.45
25/32 0.781 19.84
51/64 0.797 20.24
13/16 0.813 20.64
53/64 0.828 21.03
27/32 0.844 21.43
55/64 0.859 21.83

7/8 0.875 22.23
57/64 0.891 22.62
29/32 0.906 23.02
59/64 0.922 23.42
15/16 0.938 23.81
61/64 0.953 24.21
31/32 0.969 24.61
63/64 0.984 25.00
1.000 1.000 25.40

SB1096

REMOVE SANDING BELT(S) AND
CLEAN RUST PREVENTATIVE

FROM UPPER DRUM(S)
BEFORE USING THIS

MACHINE.

This machine is prewired for 220V operation. 
To operate at 440V, follow crtitical voltage 
conversion instructions in the user manual 
included with this machine. Failure to follow 
these instructions will damage the machine 
and void the warranty!

220 VOLT

KICKBACK HAZARD
Do not insert more than 
one board at a time. 
Stock may be ejected at 
a high rate of speed 
from this machine.

WARNING!!

PINCH HAZARD
Keep hands away from 
pinch points during 
operation. Severe injury 
could occur if hands get 
caught between feed belt 
and stock or between 
pressure roller and stock.

WARNING!!

WARNING!!

INJURY HAZARD
Keep door closed 
while machine is 
operating. 
Disconnect power 
before opening 
door.

WARNING!!
INJURY/SHOCK 

HAZARD
To avoid shock or 
accidental starting, 
disconnect power 
before adjusting or 
servicing machine. 

9201 9202 9204

9205

9206

9207

9208

9209

9211
9212

9213

9214

9215

9216

9210

9203

9207

9205

The safety labels provided with your machine are used to make the operator aware of the 
machine hazards and ways to prevent injury. The owner of this machine MUST maintain the 
original location and readability of these safety labels. If any label is removed or becomes 
unreadable, REPLACE that label before using the machine again. Contact South Bend Tools at 
(360) 734-1540 or www.southbendtools.com to order new labels.

SB1096 Machine Labels (A) 
(08/06/20)

• 1:1 Scale (Labels are
  actual size)
• Labels must be made of 
  chemical-resistant material

COLOR CODES

SOUTH BEND LOGO RED PANTONE 485 M

PANTONE 151 C or RAL 2003WARNING

CAUTION PANTONE 109 C

DANGER PANTONE 485 C or RAL 3001

SOUTH BEND YELLOW PANTONE 113 C

COPYRIGHT © SOUTH BEND LATHE, INC.
FOR SOUTH BEND MACHINES ONLY! DO NOT REPRODUCE OR CHANGE THIS ARTWORK WITHOUT 

WRITTEN APPROVAL! South Bend will not accept labels changed without approval. If artwork changes are 
required, contact us immediately at manuals@southbendlathe.com.

WARNING!!

INJURY HAZARD
Keep door closed 
while machine is 
operating. 
Disconnect power 
before opening 
door.

EYE/LUNG INJURY 
HAZARD

Always wear ANSI- 
approved safety 
glasses and 
respirator when 
using this equipment.

WARNING!!

INJURY HAZARD
Do not use machine if 
you have not read the 
manual. Visit south-
bendlathe.com or call 
360-734-1540 to get a 
manual.

WARNING!!

WARNING!!
INJURY/SHOCK 

HAZARD
To avoid shock or 
accidental starting, 
disconnect power 
before adjusting or 
servicing machine. 

Made in Taiwan to South Bend Specifications

WARNING!!

MFG Date: Serial No:

Sanding Motor: 15 HP, 220V/440V, 3-Ph, 60 Hz
Feed Motor: 1 HP, 220V/440V, 3-Ph, 60 Hz
Table Elevation Motor: 1/4 HP, 220V/440V, 3-Ph, 60 Hz
Full-Load Current Rating: 40.1A @ 220V, 20.1A @ 440V
Drum Surface Speed: 2600 FPM
Feed Rate: 15–49 FPM
Maximum Board Width: 36-1/2"
Maximum Board Thickness: 5-3/4"
Minimum Board Thickness: 1/8"
Minimum Board Length: 14"
Sanding Belt Size: 37" x 60"
Drum Diameter: 4"
Required Air Pressure: 75 PSI
Weight: 1715 lbs.

MODEL SB1096
37" WIDE-BELT SANDER

To reduce the risk of serious injury while using this machine:
 1.  Read and understand owner’s manual before operating.
 2.  Always wear approved eye protection and respirator.
 3. Properly ground machine—connect to permanently grounded metal wiring system or an equipment-
  grounding conductor.
 4. Keep hands clear of moving parts during operation.
 5. Never touch moving sandpaper or conveyor belt.
 6. Never sand more than one board at a time.
 7. Make sure sander is properly assembled, adjusted, and stable before operating. Only operate with doors and 

panels closed and secured.
 8. Be aware of pinch points located at the edge of conveyor and while lifting and lowering conveyor table.
 9. Only remove jammed pieces when machine is stopped and disconnected from power.
 10. Keep all guards and covers in place during operation.
 11. Never allow anyone to stand directly in front of or near outfeed end of machine.
 12. Turn motor OFF, disconnect power, and make sure machine has come to complete stop before changing 

sandpaper or servicing.
 13. Do not wear loose clothing, gloves, jewelry, or other articles that can get entangled. Tie back long hair and 

roll up sleeves.
 14. Do not expose to rain or use in wet locations.
 15. Do not operate under influence of drugs or alcohol, or if tired.
 16. Prevent unauthorized use by children or untrained users; restrict access to machine when unattended.

SINCE 
1906

NOTE: Labels marked ### have 
changed since the last sending.

###


